Service Kit T
753-0826 sUBs: 50" Deck Assemby

Install Service Kit 753-0826 when replacing deck part numbers 983-0259, 983-0064, 983-0071, and 814-
08221.

NOTE: Units equipped with an electric power take-off (PTO) DO NOT require brake assembly part
number 17116. See enclosed supplement sheet for specific instructions.

Form No. 770-1015A



Deck “P”

Ref. Part Ref. Part
No. No. Description No. No. Description
1 |711-0310 Clevis Pin 37 |727-0295 Brake Cable t
2 |714-0101 Hairpin Clip 38 |712-0123 Hex Nut 5/16-24 Thd. T
3 |715-0108 Spring Pin 1/4" x 1" Lg. 39 |711-0701 Clevis Pin
4 |715-0246 Spring Pin 3/16" x 1-1/4" Lg. 40 |714-0104 Hairpin Clip T
5 |750-0288 Spacer .82" |.D. 41 |736-0425 Bell-Wash. .325" I.D. T
6 |731-0335 Deck Roller 42 |748-0234 Shlid. Spacer
7 |750-0212 Spacer .75" |.D. 43 |750-0470 Spacer .96" Lg.
8 |736-0188 FI-Wash. .76" I.D. x 1.5" O.D. 44 117116 Brake Ass'y. T
9 ]12650 Height Adjuster 45 1736-0416 Fl-Wash. 5/16" I.D. x .3" O.D. t
10 |738-0295 Roller Shaft 46 |750-0214 Spacer .44" Lg. T
11 |710-0698 Hex Bolt 1/4-28 x 1.5" Lg. (Gr. 5) 47 |710-0624 Hex Bolt 5/16-24 x 1.5" Lg.(Gr. 5) T
12 |712-0138 Hex Nut 1/4-28 Thd. 48 |710-0559 Hx Bolt 1/4-28 x 1.75" Lg. (Gr. 5) T
13 |736-0329 L-Wash. 1/4" 1.D. 49 |710-0378 Hex Bolt 5/16-18 x 2.5" Lg.
14 |732-0594A Ext. Spring 7.33" Lg. 50 |712-0267 Hex Nut 5/16-18 Thd.*
15 |783-0139 Idler Brkt. 51 |736-0119 L-Wash. 5/16" I.D.*
16 |710-0459 Hex Bolt 3/8-24 x 1.5" Lg. 52 |710-1039 Hex Bolt 3/8-24 x 1" Lg.
17 |756-0627 Idler Pulley 53 |710-0451 Carr. Bolt 5/16-18 x .75" Lg.
18 |712-0241 Hex Nut 3/8-24 Thd. 54 12649 Chute Guard
19 |736-0105 Bell-Wash. 3/8" I.D. 55 17264 Diagonal Brace
20 |736-0331 Bell-Wash. .39" I.D. x 1.13" O.D. 56 |738-0392 Connecting Rod
21 |738-0347 Shid. Spacer .625" 1.D. 57 |17347 Stabilizer Link
22 |754-0291A Lower “V"-Belt 58 |714-0149B Hairpin Clip
23 |756-0969 N |Deck Pulley 59 |750-0932A Spacer 1.75" Lg.
24 |756-1041 N |Double Deck Pulley 60 |714-0145 Hairpin Clip
26 |712-0417A| N |Hex Flange Nut 5/8-18 Thd. 63 |736-0192 Fl-Wash. 1/2" 1.D. x .93" O.D.
27 |710-0599 Hex Wash. Hd. Scr. 1/4-20 x .5"Lg. | 64 |683-0177 N |Deck Ass'y.
28 |736-0270 Bell-Wash. 1/4" 1.D. 68 |710-1260 Hex Wash. Hd. Tap Scr.
29 |711-0747 Belt Guard Pin 70 |618-0269 N |Spindle Ass'y. (L.H.)
30 |754-0364 Upper “V"-Belt 71 1618-0268 N |Spindle Ass'y. (R.H. & Center)
31 |712-0287 Hex Nut 1/4-20 Thd. 72 |742-0623 N |Blade
32 |783-0131 Belt Guard—L.H. 73 ]983-0258 50" Deck Assembly Complete
33 |783-0130 Belt Guard—R.H. (Manual PTO)
34 |712-0117 Hex L-Nut 1/4-28 Thd. t
35 |732-0429A Ext. Spring 3.97" Lg. T
36 |712-0138 Hex Nut 1/4-28 Thd.

T Not used on units with Electric PTO

AVAILABLE DECK COLORS

Place order for corresponding deck colors shown below.

Part Number

753-0826-0637
753-0826-0648
753-0826-0665
753-0826-0483

Color

Powder Black
Tech Grey
Yardman Green
Charcoal




